Abb. 1. Videcholographische MeBapparatur im ITAP. Universitat Oldenburg

Fig. 1. Video-holographic measurement device at ITAF, University of Oldenburg
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Stefan Simon, Zhang Zhijun, Zhou Tie

Konservierung 1995 — Testreihen und Erfolgskontrolle
Conservation 1995 — Test Series and Quality Control

Verschiedene Moglichkeiten zur Fixierung der Malschichten
auf Terrakotta wurden mit dem Ziel erprobt, das fiir die Ablo-
sung der Grundierungsschicht verantwortliche Trockenschwin-
den zu verringern und die Haftung auf der Terrakotta zu ver-
stirken. Die Tests wurden zunéchst an einzelnen Grundierungs-
schollen durchgefiihrt und spéter mit ausgewihlten Festigungs-
mitteln auf originale Terrakottafragmente ausgedehnt. Die
Wirksamkeit der Festigungen wurde mit einer videoholographi-
schen Methode iiberpriift, die am Institut fiir Angewandte
Physik der Universitit Oldenburg (ITAP) entwickelt wurde. Sie
erfaBt Anderungen in der Oberflichentopographie der Proben
lange bevor diese mit blofem Auge sichtbar werden.

Videoholographie mit Klimakammer

Im Rahmen des Forschungsprogrammes konnten videohologra-
phische Messungen am Institut fiir Angewandte Physik der Uni-
versitdt Oldenburg (ITAP) durchgefiihrt werden. Ziel war es,
Verformungen der empfindlichen Grundierungsschichten auf
den Terrakottafragmenten infolge Anderungen der Luftfeuchte
zu erfassen und den EinfluB und die Wirksamkeit verschiedener
Konservierungsmethoden zu untersuchen. Um durch Feuch-
tednderungen ausgeloste Mikrodeformationen auf den Frag-
menten und den Grundierungsschollen aufzuzeichnen, wurde
die Methode der Videoholographie (manchmal auch Electronic
Speckle Pattern Interferometry, ESPI genannt) eingesetzt. Um
Feuchtedinderungen in den Untersuchungsobjekten zu erzeugen,
wurden diese in einer kleinen computergesteuerten Klima-
kammer genau definierten relativen Luftfeuchten ausgesetzt.

Experimenteller Aufbau

In Abbildung 1 ist die videoholographische Apparatur zu sehen.
Rechts befindet sich der Laser und links vorne die Klimakam-
mer. Abbildung 2 zeigt schematisch die beniitzte Anordnung:
die Kombination einer typischen videoholographischen Anlage
mit einer Klimakammer. Da das Prinzip der Videoholographie
ausfiihrlich in der Literatur beschrieben ist', wird hier nur ein
kurzer Uberblick gegeben: Das Untersuchungsobjekt, hier zu-
sitzlich in einer Klimakammer, wird mit Laserlicht beleuchtet.
Da es sich um eine interferometrische Methode handelt, ist
Laserlicht unabdingbar. Das Objektiv einer Videokamera er-
zeugt ein gerastertes Bild der Objektoberfliche. Durch Uber-
lagerung mit einer Referenzwelle, die aus dem Laser mittels
eines Strahlteilers (BS) ausgeblendet wird, erzeugt man ein
ebenes Hologramm in der Abbildungsebene der Kamera. Das
Kamerasignal kann mit einem PC-gestiitzten Bildverarbeitungs-
system digitalisiert, verarbeitet und gespeichert werden. Die er-
zeugten Bilder erscheinen auf einem Monitor. In einem ersten

Several approaches for fixing the painted layers on the frag-
ments were made with the aim to reduce the hygric dilatation
phenomena which are responsible for the loss of paint layers and
to enhance the adhesion of the ground layer to the terracotta sur-
face. The tests were performed first on isolated pieces of ground
layer. Then the consolidation methods were extended on frag-
ments from the original terracotta warriors. The effectiveness of
the consolidation treatments was evaluated by a laser-holo-
graphic method developed by the Institute for Applied Physics
(ITAP) at the University of Oldenburg (FRG), which can moni-
tor changes in the surface topography of the samples due to hu-
midity changes before they become visible to the naked eye.

Video-Holography Combined with Climatic Chamber

Within the framework of the programme, video-holographic
measurements (sometimes called electronic speckle pattern in-
terferometry ESPI) were performed at the Institute of Applied
Physics (ITAP) of the University of Oldenburg (FRG). The aim
of these investigations was to monitor microscopic deformations
of the pottery fragments and the fragile ground layer pieces due
to humidity changes, and to estimate the influence and efficacy
of several conservation agents and methods. To produce humid-
ity variations the objects under investigation were inserted into
a small computer-controlled climatic chamber where they could
be exposed to well-defined values of ambient humidity.

Experimental Set-up

The video-holographic device is shown in Figure 1. In the right
part the laser source can be seen; the climate chamber is located
in the left front. Figure 2 shows the scheme of the experimental
set-up, consisting of a typical video holographic arrangement
combined with a climatic chamber. Since the principle of video
holography is described in detail in the literature' only a brief
overview of the method follows here: The investigated object,
which is inserted into the climatic chamber, is illuminated by the
light of a laser. Since the experiment is an interferometric meth-
od illumination with laser light is a basic requirement. The ob-
jective lens of a video camera produces a speckled image of the
illuminated object surface. By superposition with a reference
wave which is separated from the same laser beam by means of
the beam splitter (BS) an image plane hologram is formed on the
target of the camera. By a PC-based image processing system
the camera signal can be digitalised, processed, and stored. Re-
sults are displayed on a monitor. In a first step, an image of the
unloaded object is taken, further serving as a reference state. In-
coming images of the actual state are digitalised in video fre-
quency and are subtracted from the reference state. In cases
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Schritt wird das Bild der Probe im Urzustand als Referenz ge-
speichert. Weitere Bilder des aktuellen Zustands werden in Vi-
deofrequenz digitalisiert und vom Referenzbild abgezogen. Im
Falle einer Deformation ist das Differenzbild mit dunklen und
hellen Streifen bedeckt. Diese kennzeichnen Stellen auf der
Oberfliche, welche dieselbe Deformation parallel zur Blick-
richtung erfahren haben. Der Streifenabstand, d. h. der Deforma-
tionsunterschied zwischen zwei benachbarten hellen oder
dunklen Streifen liegt in der GréBenordnung einer halben Wel-
lenlénge des verwendeten Laserlichts. In unseren Experimenten
lag der Streifenabstand und damit die Auflésung bei ca. 0,33 pm.
Damit kann jedem Punkt auf der Objektoberfliche ein Wert fiir
die Deformation zugewiesen werden, auch wenn diese nur
duflerst gering war. Deshalb konnte der Einfluf geringer Ande-
rungen der Luftfeuchte aufgedeckt werden, lange bevor eine
sichtbare Veréinderung eintrat. Zur Einstellung der Klimawerte
in der kleinen Kammer diente ein Luftstrom, der in zwei Ther-
mostaten erzeugt wurde. Ein Temperaturfiihler (Pt 100) und ein
kapazitiver Feuchtesensor (Vaisala) nahmen die Klimabedin-
gungen in der Kammer auf. Die Genauigkeit des Feuchtesensors
wird mit 2-3 % rF angegeben.

Experimentelle Leistung und Ergebnisse

In den Erlduterungen zu den einzelnen Experimenten werden
sowohl qualitative als auch quantitative Angaben gemacht. Um
die Auswertung der mit Videoholographie erhaltenen Streifen-
muster einfach zu halten, wird im zweiten Fall nur eine ,,Defor-
mationszahl* angegeben. Diese bedeutet immer die maximale
gemessene Deformation (um) der Probe. Dennoch ist das ge-
samte Deformationsverhalten einer realen, unregelmiBigen
Oberfliche durch ein voll zweidimensionales Deformationsfeld
beschrieben, das typischerweise nicht symmetrisch ist. Fiir eine
eingehendere Betrachtung miiite man die gesamten, von der
Videoholographie erfaften Felder auswerten. Dies ist sehr zeit-
aufwendig und war im Rahmen der vorliegenden Untersuchung
nicht durchfiihrbar. Aufgrund dieser Vereinfachung und einiger
experimenteller Schwierigkeiten ist der Fehler der angegebenen
maximalen Deformationszahlen ziemlich hoch und wird auf
20 % geschiitzt. Dennoch stellen die ermittelten Deformations-
zahlen ein gutes Mittel zur Abschitzung des grundsitzlichen
Verhaltens der verschiedenen Proben dar. Der Vergleich von De-
formationszahlen aus unterschiedlichen Experimenten ist pro-
blematisch, da die Feuchtewerte nicht identisch waren.

Behandlung einzelner Grundierungsschollen

Zur Auswahl moglicher Festigungsmittel fiir die Malschichten
wurde eine Reihe von Vorversuchen mit isolierten Grundie-
rungsschollen angesetzt. Der EinfluB der Behandlungen auf die
Feuchteempfindlichkeit der Grundierung sollte anschliefiend
durch videoholographische Messungen am Institut fiir Ange-
wandte Physik der Universitit Oldenburg (ITAP) iiberpriift wer-
den.

Die verwendeten Materialien wurden im Hinblick auf eine Er-
héhung der Elastizitit der Grundierung ausgewdhlt. Friihere
Versuche hatten gezeigt, daB eine Vorbehandlung mit tertidrem
Butanol (t-BuOH) die Fixierung der Malschichten verbessert.
Es wird vermutet, daf} t-BuOH in die Lackstruktur eindringt, ge-
gen Wasser eingetauscht wird und damit die Formdnderungen
bei Feuchteschwankungen verringert. Allerdings liegt hierfiir
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Abb. 2. Schematischer Aufbau der videoholographischen Apparatur
(M = Spiegel; BS = Strahlteiler; MO = Mikroskopobjektiv; Obj = Kamera-
objektiv)

Fig. 2. Scheme of video-holographic set-up (M = mirrors, BS = beam
splitter; MO = microscope objective; Obj = camera objective)
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where deformation occurs the subtraction leads to images which
are covered with dark and bright fringes. These fringes connect
locations on the surface that have experienced the same amount
of displacement in the viewing direction. The fringe spacing,
1.e. the deformation difference between two adjacent dark or
bright fringes, is in the order of half a wavelength of the used la-
ser light. In our experiments, fringe spacing and therefore the
lower resolution limit was about 0.33 pum. Thus, a deformation
value can be allocated to each surface point of the object even if
only very tiny movements took place. For this reason it was pos-
sible to register the influence of small humidity changes long be-
fore effects became macroscopic and were visible to the naked
eye. To control the climatic condition in the small chamber (dia-
meter ¢. 8 cm) an air stream of definable temperature and rela-
tive humidity, generated by means of two thermostats, is guided
through the chamber. A temperature sensor (PT 100) and a ca-
pacitive humidity sensor (Vaisala) are inserted to determine the
climatic situation inside the box. Accuracy of the humidity sen-
sor is between 2 and 3 % rh.

Experimental Performance and Results

In the following descriptions of the individual experiments qual-
itative but also some quantitative results are given. To simplify
the evaluation of the resulting fringe patterns of the video-holo-
graphic method only one single ‘deformation number’ is given
in the latter case. That means, that if a magnitude of detected
deformation is presented here, it always represents the maxi-
mum value of measured deformation of the specimen. However,
the deformation behaviour of a real and irregular object surface
is always characterised by a fully two-dimensional deformation
field which typically is not symmetrical. In a more elaborate and
very time consuming manner it would therefore be necessary to
evaluate the whole two-dimensional deformation fields, which
are completely detected by video-holography. Due to this sim-
plification and due to some experimental problems, the uncer-
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Nr. Probe Mittel Behandlung Bewertung
no. sample treatment application evaluation
i 5 PRA G Ak P R385 W
LF Q-013/95 t-BuOH = tert. Butanol
tertiary butanole 100 %, 60° C, 14 d .
T A7
60°C,18d Dampfphase im Exsikkator
LA Q-013/95 t-BuOH in exsiccator over vapour phase -
SR AE T4 88 b 40 T 50 A
ILB1 | Q-014/95 t-BuOH/w 30 %, RT, 18d - -
ILB2 | Q-014/95 t-BuOH/w 30 %, RT, 5 d/50 %, RT, 13 d -
ILB3 | Q-014/95 t-BuOH/w 30 %, RT, 5 d/50 %, RT, 3 d/80 %, RT, 10d - -
ILB4 | Q-014/95 t-BuOH/w 30 %, RT, 5 d/50 %, RT, 3 d/ +
80 %, RT, 3 d/100 %, 60° C, 7d
1,3-Propandiol
IB | Q-013/95 1,3-propanediole 100 %, 18 d .
[t
1,3-Diaminopropan
LD Q-013/95 1, 3-diaminopropane 100 %, 18 d -
A"
MTMOS =Methyltrimethoxysilan 100 %, 18 d Probe trocken
LE Q-013/95 methyltrimethoxysilane dry sample -
2k = R A Tk
100 %, 13 d Probe naB
LG Q-013/95 MTMOS wet sample +
o A
APS = 3-Aminopropylsilan 100 %, 18 d Probe trocken
IL.C Q-013/95 3-aminopropylsilane dry sample =
BERES Fikh¥
100%, 13 d Probe naB
ILH Q-013/95 APS wel sample =7
WA
Lackgummi/w
LI Q-013/95 lacquer gum/w 5%,RT, 8d -
wEE /W
PEG1500 = Polyethylenglycol
LA Q-014/95 polyethyleneglycole 100 %, 60°C, 14 d -
RZ 8
ILCI Q-014/95 PEG1500/w 30%,RT, 14d +
IL.C2 | Q-014/95 PEG1500/w 30 %, RT, 2 d/50 %, RT, 12 d +
ILC3 Q-014/95 PEG1500/w 30 %, RT, 2 d/50 %, RT, 2 d/ +
80%, 60°C, 10d
1.C4 Q-014/95 PEG1500/w 30 %, RT, 2 d/50 %, RT, 2 d/ *
80 %, 60° C, 2 /100 %, 60° C, 8 d o
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noch kein experimenteller Beweis vor. Auch die siliciumorgani-
schen Festigungsmittel Methyltrimethoxysilan (MTMOS) und
Aminopropyltrimethoxysilan (APS) konnten durch ihre Vernet-
zung die Feuchteempfindlichkeit der Grundierung verringern.
Polyethylenglycol (PEG) ist ein weitverbreitetes Festigungsmit-
tel fiir wassergesittigte Ausgrabungsobjekte. Inshesondere bei
NaBholz wird die immense Schrumpfung im Laufe der Trock-
nung durch Trankung mit PEG reduziert. In unseren Versuchen
wurde PEG 1500 verwendet.

Jede Probe bestand aus zwei oder drei einzelnen Stiickchen ei-
ner einschichtigen Grundierung mit jeweils ca. 5 mm Durch-
messer. Eine Beschreibung aller Vortests findet sich in Tabelle 1.
Die Behandlung erfolgte im allgemeinen im Tauchbad. Abwei-
chend davon wurde bei einer Probe (Nr. I.A) versucht, t-BuOH
iiber die Gasphase anzuwenden. Die Konzentration der Wirk-
stoffe t-BuOH und PEG 1500 in wiéfriger Losung wurde iiber
18 Tage verteilt von 30 % auf 50, 80 bis auf 100 % erhoht. Fiir
die Untersuchung wurden jeweils Proben zuriickbehalten.

Ergebnisse

MTMOS und APS zerstorten bei trockenen Proben die Struktur
der Grundierung. Schon nach einigen Tagen zerbrachen die
Grundierungsschollen in kleinste Splitter. Diese Zerteilung
kann vielleicht auf den Entzug von gebundenem Wasser durch
die Esterhydrolyse zuriickgefiihrt werden. Deshalb wurde die
Behandlung mit vorgenaBten Proben wiederholt. Damit konnte
die Zerteilung des Filmes verhindert und gleichzeitig eine voll-
kommene Unempfindlichkeit gegen Feuchtednderungen er-
reicht werden. Die Grundierungsschollen waren jedoch noch
immer sehr sprode.

Die in unverdiinnte Wirkstoffe (t-BuOH, PEG, MTMOS,
APS, Propandiol, Diaminopropan) getauchten Proben waren
im Gegensatz zu den mit aufsteigenden Konzentrationen an
t-BuOH oder PEG 1500 behandelten Proben aufgeworfen und
zerbrechlich. Die Behandlung mit Diaminopropan erzeugte
nach drei Monaten eine hellbraune, zihe Masse aus der Grun-
dierung, wahrscheinlich unter Zerstorung der Lackstruktur
durch Aminolyse. Die mit wiBrigen Losungen behandelten Pro-
ben (einschlieBlich der mit aufsteigender Konzentration) liefien
sich auf gliasernen Objekttrdgern ausbreiten.

Tab. 1. Testfestigungen an einzelnen Grundierungsschollen (w = Was-
ser: RT = Raumtemperatur; d = Tag; Bewertungsschliissel: ++ sehr gut;
+ gut; + zufriedenstellend; — ungeniigend; — ohne Erfolg)

Tab. 1. Compilation of test treatments on isolated ground layer pieces
(w = water; RT = room temperature; d = day; evaluation degrees:
++ very good; + good; + sufficient; — unsufficient; — unsuccessful)

RLMUEEHQOMERR W=7k RT= %k
d= K; ICEPNEGG + RIF;+ BUF - AR -~ KK

tainty of the given values is relatively high and can be estimated
at 20 %. Nevertheless, the evaluated deformation values should
be a rather good criterion for estimating the principal behaviour
of the different specimens. Furthermore, the comparison of ab-
solute deformation values obtained in different experiments is
somewhat problematic because it could not be ensured with suf-
ficient accuracy that humidity conditions were equal in the dif-
ferent experiments.

Treatment of Isolated Ground Layer Pieces

In order to select possible conservation agents for the applica-
tion on original fragments, a screening test was performed on
isolated ground layer pieces. The influence of the treatments on
the immense sensibility of the lacquer to humidity changes sub-
sequently was monitored by laser-holographic measurements.

The applied agents were chosen in respect to their potential
ability to increase the elasticity of the ground layer. Experiments
during an earlier phase of the project have shown that a pre-treat-
ment with tertiary butanol (t-BuOH) can provide better conser-
vation results on the terracotta polychromy. In fact, t-BuOH is
supposed to enter the internal structure of the lacquer, to ex-
change with water molecules, and to reduce subsequently the
hygric dilatation and shrinking phenomena, although there is no
experimental evidence for this assumption yet. Additionally, the
silicon-organic consolidants methyltrimethoxysilane (MTMOS)
and aminopropylsilane (APS) were supposed to reduce the
ground layer movements by forming an intermolecular network.
Polyethylene glycol (PEG) is a widely used agent for water-
soaked objects from excavation sites. Especially for waterlogged
wood the disastrous shrinkage during the drying process can
be avoided by impregnation with PEG. In our experiments
PEG 1500 was used.

Every sample consisted of 2 or 3 isolated pieces of a single
ground layer with an average diameter of c. 0.5 cm. A short de-
scription of all test treatments is given in Table 1. The treatment
was, in general, performed by full immersion, except for one
sample (No. I.A), where the impregnation with t-BuOH was
tried over the vapour phase. For two agents, t-BuOH and
PEG 1500 the concentration of the agent in the treatment solu-
tion was successively raised over a period of c. 18 days. Before
applications of the pure agent, steps of solutions of 30, 50, 80
and 100 % in water were chosen and samples for investigation
were removed from each step.

Results

The solutions of MTMOS and APS applied on dry ground layer
pieces showed a very harmful influence on the ground layer
structure. Already after the first days, all the samples cracked
completely into tiny fragments. This structural decomposition
may be attributed to the removal of internal water needed for the
hydrolysis of the silicic acid ester groups of these chemicals.
Subsequently, the treatment was repeated with previously wetted
samples. With this method the structural breakdown of the pie-
ces was avoided, and the sensibility to humidity changes stopped
completely. Nevertheless, the ground layer pieces were still very
brittle.

Generally, all samples immersed directly in undiluted agents
(t-BuOH, PEG, MTMOS, APS, propandiole, diaminopropane,
etc.) were crimpled and fragile. The samples subjected to slowly
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Abb. 3. Mit der Videoholographie-Kamera aufgenommene Orientie-
rung der Schollen in Experiment 1

Fig. 3. Image taken directly by the camera of the video-holographic sy-
stem showing the orientation of the specimens in experiment 1

B 3. A4 B R AR o0 UM DL Bedn 0 AR R
FEIZH 1 B B T

Abb. 4. Videoholographisches Differenzbild mit Beugungsstreifen; De-
formationen nach Feuchtednderung um 0,1 % rF im Experiment 1 (ein
Streifen entspricht 0,33 um): unbehandelte Probe zeigt deutliche De-
formation

Fig. 4. Video-holographic subtraction image with resulting fringe
patierns representing deformations that occurred during a humidity
change of 0.1 % rh in experiment | (fringe spacing is 0.33 um): untreated
sample shows significant deformation
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Wiirige Losungen von PEG hatten einen deutlichen Einflufl
auf die Eigenschaften der Grundierungsschollen: Nach 14-tigi-
ger Lagerung in 30 %iger Losung anderte sich die Farbe in griin-
gelb und die Dicke schien abzunehmen. Vermutlich wurden Be-
standteile der Grundierung herausgeldst. Auch unter den mit 50
oder 80 % PEG behandelten Proben war jede zweite Grundie-
rungsscholle diinner und aufgehellt. Nach der Behandlung mit
PEG-Konzentrationen iiber 50 % zeigten sich bei Luftfeuchten
iber 90 % rF Kondensattropfchen auf der Oberfliche. Dies
héngt mit folgender Eigenschaft von PEG 1500 zusammen: In
reiner Form sowie in 50 oder 80 %iger Losung ist PEG 1500 bei
Raumtemperatur an trockener Luft fest, 16st sich aber schnell bei
iiber 90 % rF.

Videoholographische Messungen an einzelnen
Grundierungsschollen

Mit Wasser befeuchtete Qin-Grundierungsproben wurden auf
einem glidsernen Objekttrager ausgebreitet und in der Klima-
kammer der MeBeinrichtung bei 99 % rF konditioniert. Sofort
konnte ein Aufrollen der Kanten der Schollen beobachtet wer-
den. Bislang wurden Forméinderungen unter diesen Bedingun-
gen nicht angenommen. Die Feuchtegehalte der Grundierung im
Kontakt mit fliissigem Wasser einerseits und mit wasserdampf-
gesiittiger Luft andererseits unterscheiden sich jedoch stark. Da-
durch kénnen bei der beschriebenen Konditionierung erhebliche
Feuchtigkeitsstrome und damit verbunden Forménderungen ein-
treten. Fiir die nachfolgenden Experimente wurden die Proben
im allgemeinen tiber Nacht konditioniert.

Wihrend der Anderung der Luftfeuchte von 100 auf 90 % rF
wurden die an einem Partikel der Probe LI auftretenden Defor-
mationen aufgezeichnet, bis ab ca. 92 % rF starke Risse aufira-
ten. Schon eine Feuchtednderung von ca. 0,1 % rF fiihrte zu De-
formationen von ca. 1 pum. Vollstindiges Aufrollen entsprach ca.
60 um. Wegen der Riflbildung konnten die Bewegungen nicht
umgekehrt werden.

Reversible Anderungen wurden schon bei Feuchteinderun-
gen unter 0,1 % rF gemessen. Eine Anderung um 1 % rF fiihrte
zu einer Deformation von 15 pm bei der Probe I1.B2 (t-BuOH
50 %). Aufgrund dieser GroBenordnung der Deformationen
wurde entschieden, die folgenden Messungen bei Feuchteéinde-
rungen um | % rF (von 95,5 auf 94,5 % rF) durchzufiihren.

SchlieBlich sollten alle Messungen in Gegenwart einer Ver-
gleichsprobe mit bekanntem Ausdehnungsverhalten stattfinden.
Dadurch wurde deutlich, daB die originalen Qin-Grundierungs-
schollen deutlich stirkere Bewegungen zeigten, als die mit
t-BuOH behandelten. So lag die maximale gefundene Auslen-
kung in Blickrichtung bei 8 um fiir eine behandelte und bei
13 pum fiir eine unbehandelte Grundierungsscholle.

Experiment 1

Zwei Schollen der Probe .G (MTMOS/naB) und eine Referenz-
scholle (Probe I1.E) wurden in der Probenkammer ca. 1 h bei
96 % rF konditioniert. Abbildung 3 zeigt die mit der Videoho-
lographie-Kamera aufgenommene Orientierung der Schollen.
Die Bewegungen wurden im Bereich der Feuchtednderung von
95,5 auf 94,5 % rF fiir alle Schollen gleichzeitig aufgezeichnet.
Wiihrend die unbehandelte Probe wie erwartet mit einer Defor-
mation von ca. 13 pm reagierte, wiesen die mit MTMOS behan-
delten Schollen mit ca. 3 pm Deformation eine drastisch redu-
zierte Feuchteempfindlichkeit auf. Dies ist aus Abbildung 4 er-

increasing concentrations of t-BuOH and PEG 1500 showed dif-
ferent behaviour. After three months, the samples treated with di-
aminopropane changed to a highly viscous matter of light brown
colour. It can be assumed that in this case the structure of the lac-
quer was destroyed by aminolysis. The lacquer layers treated with
agents containing water and treated with step by step increasing
concentrations could be flattened out on glass slides.

Aqueous solutions of PEG exerted an obvious influence upon
the character of the ground layer: The two picces of the layer im-
mersed in 30 % PEG solution for 14 days changed into greenish
yellow and seemed to be thinned out somewhat. This leads to the
assumption that a selected dissolution of single components of
the ground layer could have taken place. Among the samples
taken from the 50 and 80 % step of the PEG-treatment, every
second particle became more yellow and thinner. The samples
taken from the PEG-treatment at concentration steps above 50 %
showed surface condensation of water at a relative humidity
above 90 %. This can be attributed to the character of PEG: Pure
PEG 1500 and its solution of 50 and 80 % in water are solid at
room temperature and lower humidity; but they are hygroscopic
and dissolve quickly in damp air above 90 % rh.

Video-holographic Measurements on Isolated Ground
Layer Pieces

Qin ground layer samples were wetted, flattened on a glass slide,
inserted into the climatic chamber and conditioned to about
99 % rh. A strong rolling up of the edges of the particles was ob-
served almost instantaneously. It had not previously been sus-
pected that movements would take place under these conditions.
However, the water content of lacquer wetted by capillary water
greatly differs in comparison to lacquer conditioned in air satu-
rated with water vapour. Important transport and exchange phe-
nomena of water resulting in deformation movements can occur
during the above mentioned conditioning. Generally, the samples
were conditioned over night for the subsequent experiments.

While decreasing the relative humidity from 100 to 90 % rh
the deformations occurring on a lacquer piece of sample LI
could be measured by video-holography until strong cracks ap-
peared below about 92 % rh. It was found that a humidity reduc-
tion of about 0.1 % rh already leads to deformations in the order
of 1 um. Entire rolling up was measured as about 60 um. Due to
the cracking it was impossible to check the reversibility of the
movements.

Reversible changes already could be measured for humidity
variations below 0.1 % rh. A humidity variation of 1 % revealed
a deformation of about 15 pm for lacquer sample 11.B.2 (treated
with t-BuOH 50 %). Because of this magnitude of the deforma-
tion, it was decided that all subsequent test samples should be
exposed to a humidity variation of 1 % (94.5-95.5 % rh).

Finally it was decided to make all measurements in the pre-
sence of a reference sample with known deformation behaviour.
Thus it could be stated that the original lacquer was significant-
ly more active than the samples treated with t-BuOH. Maximum
displacement values in the viewing direction were found to be
about 8 pm for a treated specimen and about 13 um for an un-
treated lacquer piece.

Experiment 1
Two samples of .G (MTMOS/wet) and one of IL.E (original lac-

quer as reference) were conditioned about one hour at ca.
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Abb. 5. Mit der Videoholographie-Kamera aufgenommene Orientie-
rung der Schollen im Experiment 3

Fig. 5. Image taken directly by the camera of the video-holographic
system showing the orientation of the specimens in experiment 3
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Abb. 6. Videoholographisches Differenzbild mit Beugungsstreifen; De-
formationen nach Feuchtefinderung um 0,1 % rF im Experiment 3: er-
kennbar unterschiedlich starke Deformation

Fig. 6. Video-holographic subtraction image with resulting fringe
patterns representing deformations that occurred during a humidity
change of 0.1 % rh in experiment 3: different amounts of deformation
are obvious
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sichtlich, wo ein Differenzbild mit Beugungsstreifen die Defor-
mationen nach der Anderung der Feuchte um 0,1 % rF anzeigt.
Die Anzahl der Hell-Dunkel-Streifen ist der Grofe der Defor-
mation proportional. Damit ist klar erkennbar, daB die unbehan-
delte Scholle deutlicher auf die Feuchteinderung reagiert. Zur
Absicherung dieser Beobachtung wurde anschlieBend die Feuch-
tigkeit wieder um 1 % rF angehoben und die Deformationen
aufgezeichnet. Diese erwiesen sich als reversibel.

Experiment 2

Zwei Schollen der Probe I.LH (APS/naB), eine von Probe ILE
(unbehandelt) und eine Han-Grundierungsscholle wurden nach
ca. 2 h Konditionierung bei ca. 95 % rF gleichzeitig vermessen.
Mit hoher Prizision wies die Videoholographie nach, daf3 die
einzelnen Schollen mit stark unterschiedlicher Deformation auf
die Feuchtednderung reagieren. Fiir die unbehandelte Qin-Grun-
dierung (I1.E) wurden bei der Anderung um 1 % rF wieder ca.
13 pm gemessen. Der (unbehandelte) Han-Lack wies eine ge-
ringere Deformation von nur ca. 7 pm auf, die behandelten
Schollen von ca. 4 pm.

Experiment 3

Das letzte Experiment der Serie diente dem Vergleich der Pro-
ben I1.C2 (PEG 50 %), 11.C4 (PEG 100 %) und ILE (unb¢han-
delt). Vor der Messung wurden die behandelten Schollen bei
100 % rF vorkonditioniert. Entstandene Kondenswassertropfen
wurden mit Papier abgetupft. Die mit 100 % PEG behandelte
Scholle rollte sich auf, wihrend die mit 50 % PEG behandelte
Scholle flach blieb und damit eine gute Abbildung erméglichte.
In Abbildung 5 ist wieder die direkt aufgenommene Orientie-
rung der Schollen zu sehen. In dieser Anordnung wurden zwei
Versuche aufgezeichnet: Zuerst Steigerung der Luftfeuchte von
94,5 auf 95,5 % rF und zweitens eine schnelle Trocknung auf ca.
60 % rF. Die unbehandelte Scholle verhielt sich wie in den vor-
herigen Versuchen. PEG-behandelte Schollen wiesen nur sehr
geringe Deformationen bei der Feuchtednderung auf: bei An-
stieg um 1 % rF weniger als 1 pm. Die Deformation der mit
100 % PEG behandelten Scholle lag hier mit ca. 3 pm etwas
hoher und stieg bei Luftfeuchten unter 80 % rF stark an. Abbil-
dung 6 veranschaulicht das beschriebene Verhalten.

Schlufifolgerungen

Die Vortests wurden sowohl im Hinblick auf die Verringerung
der Feuchteempfindlichkeit als auch auf den allgemeinen Ein-
flu auf die Lackstruktur hin ausgewertet. Die Bewertung ist in
Tabelle 1 angegeben. Keine der Behandlungen konnte mit ,,sehr
gut* bewertet werden. Die Behandlungen mit PEG 1500 wurden
als ,,gut* und mit die MTMOS-Behandlung auf nassen Schollen
als ,,zufriedenstellend* eingestuft.

Festigung an Fragmenten
Probenbeschreibung

Alle Fragmente stammen aus Grube 2 (Korridor 15/Sektor .1‘?),
ausgegraben am 20. April 1995. Es sind Bruchstiicke der Figu-
ren 3, 4 und 5. Die Erhaltung der Malschichten war unter-
schiedlich. Vermutlich waren die am besten erhaltenen Frag-

96 % rh in the chamber. Figure 3 shows the orientation of the
three specimens. The range of deformation measurement was
set again from 95.5 to 94.5 % rh. All samples were investigated
simultaneously. While the untreated lacquer sample reacted
again in a similar way to former measurements (max. deforma-
tion about 13 pum), the MTMOS-wet samples show drastically
reduced sensitivity to the humidity change: maximum deforma-
tion of only approximately 3 wm could be observed. This can
bee seen in Figure 4 where a subtraction image with resulting
fringe patterns representing deformation which occurred during
a humidity change of 0.1 % rh is shown. Considering that the
number of dark and bright fringes is proportional to the amount
of displacement, it is clearly visible that in contrast to the treat-
ed specimens the untreated sample has a pronounced deforma-
tion as response to the humidity variation. To verify these re-
sults, humidity was again increased by 1 % rh while displace-
ments were detected. In fact, the displacements proved to be
reversible.

Experiment 2

In this experiment two particles of .H (APS/wet), one specimen
of ILLE (untreated) and one piece of Han lacquer were measured
simultaneously after two hours of conditioning at about 95 % rh.
With high accuracy, the video-holographic measurement showed
that the different samples reacted with different amounts of de-
formation to the humidity change. Again, a deformation magni-
tude of about 13 pm was measured for the untreated sample
(ILE). The Han lacquer sample revealed a reduced sensitivity of
only approximately 7 pm during the humidity increase of 1 % rh.
Two specimens treated with APS (I.H) deformed about 4 pm.

Experiment 3

The last experiment in this series compared the behaviour of
I1.C2 (PEG 50 %), 11.C4 (PEG 100 %) and IL.E (untreated). Be-
fore starting the experiment the two treated samples were
conditioned at 100 % rh. Condensed water drops were taken
from the surface with tissue paper. The 100 % PEG piece was
rolled up, while the 50 % PEG was flat and gave a good and
stable impression.

An image of the test objects is shown in Figure 5. Two expe-
riments were performed in this configuration: The first upwards
from 94.5 to 95.5 % rh and the second as a sharp drying proce-
dure down to ¢. 60 % rh. The untreated sample again showed a
similar behaviour as in the former experiments. The PEG-treat-
ed samples reacted to humidity changes with very small defor-
mations. The 1 % rh change led to deformations smaller than
1 pm. The deformation of the PEG 100 % sample was somewhat
higher (approx. 3 pm) and increased clearly below 80 % rh.
Figure 6 illustrates this behaviour.

Conclusions

The test treatments were evaluated in respect to their ability to
reduce the characteristic sensibility of the ground layer of the
terracotta warriors to humidity changes, as well as to their influ-
ence on the general structure of the lacquer. The ranking is given
in Table 1. No treatment could be classified ‘very good’. The
treatments with PEG were considered ‘good’, while some of the
t-BuOH treatments and the treatment of pre-wetted lacquer with
MTMOS was evaluated ‘sufficient’.
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Nr. Mittel treatment s b Behandlung  application i ffi % | Trocknung | Bewer-
no. tllﬂg
2 drying evalu-
method ation
FH# |
3-001a/95 | 1: PEG1500/w (5/10/30/50 %) 1: Kompresse  compress e FD, RC -
2: PEG1500/w (15 %) sl s -
3-001b/95 | 1: PEG1500/w (5 %) 1: Tauchbad  immersion Bk - &
2: PEG1500/w (15 %) 2: Pinsel brush it
4-001/95 | 3 BD &
2 LosungIl  solutionlll ¥ I e i W
1A: Losung I+  solution I + Vi I+ Pinsel brush b
4-003/95 Losung 11 (2:1) solution II (2:1) F#E 1 (2:1) (wiederholte Behandlung A und B RC +
jeweils mit denselben Losungen)
1B: Losungl  solution I w1 (m‘:a}:nx rreaf:;zt ofAand B o
{ : with the same s ons respectively,
BEIDED SRS (NN (AR B REEHLR: 23IF.L)
1: t/BuOH/w (30/50/80/100 %) 1: Tauchbad immersion 2
4-004a/95 | 1A: +Losung Il  +solution 111 +PEE I 1A: Pinsel brush ¥ il FD =
2B: nur Nachbehandlung wie A 2B: Pinsel brush Bl
Jollowing treatment similar A
RACTE, F 3 % o JiE R o A Ak PR
4-004b/95 | 1: Lésung 11 solution IIT TEW M 1: Pinsel brush bl FD +
2: Losung I solution II bR 2: Pinsel brush Wl
4-007/95 | 1: t-BuOH/w (30/50/80 %); 1: Tauchbad  immersion s 218
Paraloid B72/t/BuOH (3 %/60° C) FD -
2: Acronal 500D/w (10 %) 2: Pinsel brush b7 |
A: Losung I+  solution I + w1+ A: Pinsel brush b3
4-008/95 Losung 11 (1:1) solution II (1:1) FE#E 1 (1:1) RC =
B: Losung I+  solution Il + ¥ I+ B: Pinsel brush 3]
Losung 111 (1:1) solution III (1:1) ¥ I (1:1)
1A: Losung Il solution IIT VA ¥ T 1A: Pinsel brush bl
4-010/95 |1B: BD/FD -
2: LosungIll  solution ITI b | 2: Pinsel brush %Rl
+ Glycerin _ + glycerin + Hili
4-011/95 | 1: t-BuOH (100 %, 40° C) 1: Kompresse  compress 4 BD +
2: Losung Il solution IIT VW I 2: Pinsel brush %Rl
A: Losung IV solution IV b2 Y |
4-012/95 | B: Losung IV+  solution IV VW VI+ Pinsel brush W RC BC+
+ 10 % PEG200 + 10 % PEG200 + 10% PEG200 A=)
C: Bologna Cocktail + 10 % PEG200
Bologna Cocktail = Paraloid B72 + DRI FILM
5-001/95 | in Lésungsmittelgemisch Pinsel brush b3 RC +
in solvent mixture
TiRAER
1 =Vorbehandlung | Losung FD = Gefrier-
[irst treatment solution trocknung
jiigls: W freeze-drying
2 =Nachbehandlung | I= Lackgummi/w (5 %) lacquer gum/w (5 % ) 5 % BEE K L _&BE:Fﬁ
follow-up RC = Raumluft
e 1= Glycerin/w (20 %)  glycerin/w (20 %) 20 % Hil Ak v g;; ;f gﬂ;;_fﬁ
AL I = Storleim/w (3 %) sturgeonglue/w (3%) 3 %4 e KV Wi BD = Koot
e IV = Methylphenylpolysiloxan (RC11309) + Paraloid B 72/Lésungsmittelgemisc bandage
waier methylphenylpolysiloxane (RC 11309) + Paraloid B 72/solvent mixture : AL TR
K LA REFUAT(RC 11309) + Paraloid B 72 iR 4 %l h
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mente Hitzeeinwirkung durch Feuer oder Rauchgase ausgesetzt.
Eine genaue Beschreibung findet sich im ,Katalog der Frag-
mente™ in diesem Band.

Festigungsversuche

Die Fragmente wurden verschiedenen Festigungsversuchen un-
terzogen. Das Erscheinungsbild wihrend der Behandlung und
der nachfolgenden Trocknung wurde visuell kontrolliert. Die
Festigungsmethoden sind in Tabelle 2 zusammengestelit.

Fragment 3-001a/93

Die Malschichten auf der Terrakottaoberfliche wurden zuerst
mit Seidenpapier und Watte bedeckt. Diese Kompresse wurde
mit einer Losung von PEG 1500 (5 % in Wasser) getriinkt, mit
Folie abgedichtet und zwei Tage belassen. In gleicher Weise
wurden PEG-Losungen mit steigender Konzentrationen von 10,
30 und 50 % jeweils zwei Tage lang zur Trinkung der Mal-
schichten angewandt. Im letzten Schritt wurde das Seidenpapier
zwischen der Fassung und der Kompresse durch Siliconpapier
ersetzt. Ziel der Behandlung war es, das gebundene Wasser in
der Grundierungsschicht gegen PEG auszutauschen, um die
Elastizitdt des Films zu erhdhen. Nach der Behandlung wurde
das Fragment bei -20°C fiir 24 h vorgefroren und anschliefiend
gefriergetrocknet (eingestellter Druck: 0,05 mbar). Die Trock-
nung ging nur langsam vor sich, vermutlich wegen des in der
Probe enthaltenen PEG.

Nach 70 Minuten wurde die Gefriertrocknung beendet und
das Fragment der Raumluft ausgesetzt. Ein Teil der Grundie-
rung haftete am Siliconpapier und muBite an der Oberflidche
nachgefestigt werden. Das Fragment war noch nafl. Dies kann
auf die Gefrierpunkterniedrigung von PEG-Wasser-Mischun-
gen zuriickgefiihrt werden. Dadurch besteht die Moglichkeit,
daB gefrorenes Wasser im Laufe der Gefriertrocknung schmilzt,
da die Konzentration an PEG ansteigt. Ab diesem Zeitpunkt
findet statt der gewiinschten Sublimation eine normale Ver-
dunstung statt, was die Grundierung beeintrichtigen kann. Nach
48 h hatten sich die Farbschichten iiberwiegend abgeldst und
muften nachgefestigt werden. Es war eine deutliche Verdunke-
lung der Terrakotta festzustellen.

Tab. 2. Ubersicht zu den Festigungsversuchen an Terrakottafragmenten
(Bewertungsschliissel: ++ sehr gut; + gut; + zufriedenstellend; — un-
geniigend; — ohne Erfolg; *) abschlieBende Bewertung erst nach lén-
gerer Beobachtung méglich)

Tab. 2. Compilation of different conservation treatments on rermgofta
Jragments (evaluation degrees: ++ very good; * good; + s::.rjﬁcwm.
— unsufficient; — unsuccessful; *) final evaluation only possible after

longer observation)
%2 MHRFEMRP AT M GRS + I+ IR
R AR - AAH: P KPREZEA TR

Treatment of Fragments
Sample Description

All fragments were excavated in pit no. 2 (corridor 15/sector
T 17) on April 20, 1995. They belong to the pottery Figures
3,4, and 5. The state of preservation of the pigmented layers
varies greatly. The best preserved fragments may have been
affected by fire or smoke. A detailed description of the frag-
ments is given in the ‘Catalogue of Fragments’ in this publi-
cation.

Conservation Treatments

The fragments were subjected to different conservation treat-
ments. The changes in morphology during the treatment and
the following drying procedure were examined visually. The
methods are compiled in Table 2.

Fragment 3-001a/95

The surface of the terracotta with the coloured layers was
covered with soft paper and cotton. The compress was soaked
with a solution of PEG 1500 (5 % in water) and sealed with
plastic foil and wax paper. The concentration of the PEG solu-
tion in the compress was successively raised to 10, 30 and fi-
nally 50 % in water by exchanging the compresses. Each com-
press was allowed to stay for two days in contact with the ter-
racotta surface to impregnate the coloured layers. At the final
state of impregnation (50 % PEG concentration) the soft paper
between the coloured layers and the cotton compress was re-
placed by a silicone paper. The aim of the treatment was to ex-
change the water contained in the ground layer by PEG to en-
hance the elasticity of the lacquer film. After the end of treat-
ment, the fragment was deep-frozen at -20°C for 24 h. Then
the fragment was subjected to the freeze-drying process with a
set pressure of 5.0 - 10" mbar. The drying process developed
very slowly, probably due to the PEG content in the sample.
After 70 minutes the fragment was removed from the freeze-
drying machine and exposed to ambient laboratory conditions.
One part of the ground layer stuck to the silicone paper and had
to be refixed on the surface. The fragment was still wet, This
behaviour can be due to the melting point depression of
PEG/water mixtures. It is possible that the ice becomes liquid
during the lyophilisation due to the rising PEG content, At this
point, normal evaporation takes place instead of sublimation
and may affect the ground layer. After 48 h at room conditions
the coloured layers had peeled off almost completely and need-
ed refixation. A significant darkening of the terracotta surface
was visible.

Fragment 3—001b/95

The fragment was immersed in 5 % PEG solution in water for
two days. After that treatment the fragment was deep-frozen at
-20°C for 24 h. Then the fragment was subjected to a freeze-
drying process with a set pressure of 4.0 - 10" mbar. After
127 minutes the fragment was removed from the freeze-drying
machine and conditioned at 60 % rh. Already during freeze-
drying the coloured layer peeled off. Again, this behaviour
probably was due to the melting point depression of PEG/water
mixtures (see fragment 3-001a/95).
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Fragment 3-001b/95

Das Fragment wurde in 5 %iger PEG-Losung in Wasser zwei
Tage lang getaucht. Nach der Behandlung wurde das Fragment
bei -20°C fiir 24 h vorgefroren und anschlieBend gefrierge-
trocknet (eingestellter Druck: 0,04 mbar). Nach 127 Minuten
wurde die Gefriertrocknung beendet und das Fragment bei 60 %
rF konditioniert. Bereits wihrend der Gefriertrocknung I6sten
sich die Farbschichten ab. Dies kann auf die Gefrierpunkter-
niedrigung von PEG-Wasser-Mischungen zuriickgefiihrt wer-
den. (vgl. Fragment 3-001a/95).

Fragment 4-001/95

An diesem Fragment wurde eine Kompressentrocknung erprobt.
Ziel des Versuchs war es, den Verdunstungshorizont von der
empfindlichen Grundierung weg in eine fest angelegte Kom-
presse zu verlegen. Es wurde vermutet, dafl dadurch die Span-
nungen in der Grundierung wihrend der Trocknung verringert
wiirden und die Grundierung in ihrer urspriinglichen Lage ge-
halten werden konnte. Zu diesem Zweck wurde das Fragment
zuerst mit Seidenpapier bedeckt, das angefeuchtet und sorgfil-
tig geglittet wurde. Darauf wurde eine Kompresse aus Zellulo-
se und Polsterpapier angelegt und das Fragment zwei Tage bei
100 % rF konditioniert. Im Anschlu wurde das Fragment fest
in eine Baumwollbinde gewickelt und 24 Tage bei Laborbedin-
gungen getrocknet. Nach dem Auspacken erwiesen sich die
Farbschichten als vollkommen zerrissen. Teilweise hafteten sie
stirker an der Papierschicht als auf der Terrakotta. Darum muf-
ten die Farbschichten mit Hilfe einer 3 %igen Storleim-Wasser-
Losung vom Papier getrennt werden. Dies verbesserte das Er-
gebnis, doch blieben grofie Teile der Farbschichten zerstort.
SchlieBlich wurde das Fragment offen an der Raumluft gelagert,
wobei einige Farbschollen, die sich im Lauf der Zeit ablsten,
nachgefestigt werden mubBten.

Fragment 4-003/95

An diesem Fragment wurden zwei verschiedene Behandlungen
in den Bereichen A und B erprobt. Dafiir wurden zwei Losun-
gen hergestellt: Losung 1 = 5 % Lackgummen/Wasser, Losung
Il = 20 % Glyzerin/Wasser. Fiir die Behandlung von Bereich A
wurden die Losungen I und I im Verhiltnis 2:1 gemischt und
mit dem Pinsel auf die Terrakotta aufgetragen. Bereich B wurde
zuerst mit Losung I gefestigt und anschlieBend mit Losung 11
bestrichen. Nach der Behandlung wurde das Fragment 1 h bei
100 % rF gehalten und dann der Raumluft ausgesetzt. Wihrend
der Trocknung entstanden einige Risse in der Farbschicht, die
sich stellenweise aufrollte. Nach der Trocknung war der grofte
Teil der Farbschichten in einem guten Zustand.

Fragment 4-004a/95

Das Fragment wurde fiir drei Tage in eine Losung von 30 %
t-BuOH/Wasser getaucht. Die Konzentration von t-BuOH wur-
de schrittweise alle zwei Tage gesteigert (50, 80, 100 %). Bei
der Konzentration von 50 % war an zwei Stellen der Farb-
schicht eine gewisse Quellung zu beobachten. Bei 80"’/9 ent-
standen einige Risse und die Farbschichten begannen glch auf-
zurollen. Das Fragment lag drei Tage im letzten Bad mit 100.%
t-BuOH. Ziel dieser Behandlung war wieder, in der Grundie-
rung gebundenes Wasser gegen t-BuOH auszutauschen, um

Fragment 4-001/95

This fragment was chosen to test the ‘bandage drying’ method.,
The aim was to shift the zone of evaporation out from the sensi-
ble ground layer into a tightly fixed compress bandage. It was
supposed that this could reduce the tension inside the ground
layer during the drying process and force the ground layer to re-
main in its original position. For this purpose, the fragment was
covered first with soft paper, which was then wetted thoroughly
with water and flattened carefully. After that a compress of cel-
lulose and thick paper was applied and the fragment conditioned
for two days at 100 % rh. Then the fragment was packed tightly
with a cotton bandage and exposed to ambient laboratory con-
ditions for 24 days. When the fragment was unwrapped, the
coloured layers were cracked completely. They showed in part a
stronger adhesion to the covering paper than to the underlying
terracotta, which greatly complicated the unwrapping. There-
fore the coloured layers were separated from the paper after wet-
ting with of a 3 % sturgeon glue in water solution. This gave a
better result, but still large parts of the coloured layers remained
damaged. Finally, the fragment was exposed openly to room cli-
mate. Some parts of the coloured layers which were peeling off
in the course of time had to be consolidated again.

Fragment 4-003/95

On this fragment two different treatments were applied on two
sectors A and B. For the treatment two solutions were prepared:
solution I = 5 % lacquer gum/water; solution II = 20 % glyce-
rin/water. For the treatment of area A the solutions I and II were
mixed in the ratio 2:1 and the mixture applied by brush on the
terracotta surface. Area B was consolidated first with solution 1
and afterwards brushed with solution II. After treatment, the
fragment was exposed to 100 % rh for | h and then exposed
openly to room climate. During drying, some cracks developed
in the coloured layer, which rolled up partly. After drying, most
parts of the coloured layers were in good condition.

Fragment 4—-004a/95

The fragment was immersed in a 30 % t-BuOH/water solution
for three days. The concentration of t-BuOH was raised succes-
sively (50, 80, 100 %) every two days. The aim of this treatment
again was the exchange of the internal water within the ground
layer to t-BuOH to reduce the shrinkage and brittleness of the
lacquer film. At the stage of 50 % some swelling was observed
at two places in the coloured layer. At the 80 % stage some
cracks occurred and the coloured layers started to roll up seri-
ously, The fragment stayed in the final solution of 100 %
t-BuOH for three days. After this impregnation, area A was con-
solidated with a solution of 3 % sturgeon glue in water by brush.
Then, the complete surface was covered by silicone paper and
paper soaked with t-BuOH and pre-frozen at -20° C for 4 h. The
fragment was subjected to the freeze-drying process with a set
pressure of 5.0 - 10" mbar. After 70 minutes the fragment was
removed from the freeze-drying machine and exposed to room
climate.

At the end of the freeze-drying process, area A seemed to be
in a good condition. But already after 30 minutes at room cli-
mate, a lot of cracks appeared on the surface of the fragment.
The not-consolidated coloured layers in area B were flat, al-
though they had peeled off from the terracotta surface at the end
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damit die Sprodigkeit des Lackfilmes zu verringern. Nach die-
ser Behandlung wurde der Bereich A mit einer 3 %igen Lésung
von Stérleim in Wasser mit dem Pinsel gefestigt. Danach wurde
die gesamte Oberfldche mit Siliconpapier bedeckt, mit t-BuOH
getrénkt und 24 h bei -24° C vorgefroren. Das Fragment wurde
anschlieBend gefriergetrocknet (eingestellter Druck: 0,05 mbar).
Nach 70 Minuten wurde die Gefriertrocknung beendet und das
Fragment der Raumluft ausgesetzt. Am Ende der Gefriertrock-
nung schien der Bereich A in gutem Zustand zu sein. Doch
schon nach 30 Minuten an der Raumluft entstanden viele Risse
an der Oberfliche des Fragments. Die nicht gefestigten Schich-
ten im Bereich B lagen zwar flach, doch waren sie am Ende der
Gefriertrocknung von der Terrakotta abgelést. Nach Kontakt
mit der Raumluft begannen sich auch die Schichten im Bereich
B aufzurollen.

Fragment 4-004b/95

Die Farbschichten dieses Fragments wurden mit einer Lésung
von 3 % Storleim in Wasser gefestigt und anschlieBend mit ei-
ner 20 %igen Losung von Glycerin in Wasser bestrichen. Nach
der Behandlung wurde das Fragment bei -20° C fiir 24 h vorge-
froren und anschlieflend gefriergetrocknet (eingestellter Druck:
0,05 mbar). Danach wurde das Fragment bei 60 % rF konditio-
niert. Wahrend der Gefriertrocknung entstanden nur wenige
Risse an einer Stelle der Farbschicht. Nach einem Tag bei
60 % rF waren es mehr Risse geworden; die Haftung der Grun-
dierung auf der Terrakotta war jedoch zufriedenstellend.

Fragment 4-007/95

Die Vorbehandlung dieses Fragments entsprach der von Frag-
ment 4-004a/95. Es wurde in t-BuOH mit steigenden Konzen-
trationen (30, 50 und 80 %) jeweils fiir zwei Tage getaucht. Der
abschliefiende Schritt wurde durch ein Tauchbad in einer Lo-
sung von 3 % Paraloid B 72 in t-BuOH bei 60° C ersetzt. Nach
der Behandlung wurde die Oberfliche mit Siliconpapier und mit
t-BuOH getrinkter Watte abgedeckt. Dann wurde das Fragment
bei -20° C fiir 24 h gefriergetrocknet. Wegen mangelhafter Ge-
friertrocknung und Verdampfens von t-BuOH losten sich die
Farbschichten beim Beenden der Gefriertrocknung stark ab. Die
Farbschichten muBten mit einer Acrylatdispersion (Acronal
500D/Wasser 1:10) nachgefestigt werden. Nach 48 h zeigten
sich Blasen in der Farbschicht.

Fragment 4-008/95

Die Oberfliiche des Fragments wurde in die zwei Bereiche A
und B geteilt. Fiir die Behandlung wurden drei Losungen her-
gestellt: Losung I = 5 % Lackgummen/Wasser, Losung I =
20 % Glycerin/Wasser, Losung 111 = 3 % Stérleim/Wasser.
Bereich A wurde mit einer Mischung der Losungen I Uﬂfi Il
im Verhiltnis 1:1 gefestigt. Bereich B wurde mit einer
Mischung der Losungen II und III im Verhéltnis 1:1 behan-
delt. Nach der Behandlung erfolgte eine langsame Trocknung
bei hoher Luftfeuchte. Wihrenddessen losten sich einige
Teile des Bereichs A ab, wihrend Bereich B unverindert
blieb. Das Fragment war aber noch nicht vollkommen
trocken. Am Ende des Trocknungsprozesses waren die Grun-
dierungsschichten in den Bereichen A und B fast voll-
kommen abgelést. Etwa 25 % der Oberfliche in Zentrum
Wwaren gut erhalten.

of the freeze-drying process. After exposure to room climate the
coloured layers in area B soon rolled up seriously.

Fragment 4-004b/95

The coloured layers of the fragment were consolidated with a so-
lution of 3 % sturgeon glue in water and brushed afterwards with
a solution of 20 % glycerine in water. After treatment the frag-
ment was pre-frozen for 24 h at -20° C. The fragment was then
subjected to the freeze-drying process with a set pressure of
5.0 - 10" mbar. Then the fragment was conditioned at 60 % rh.
During the freeze-drying process only a few cracks appeared in
one part of the coloured layer. After one day at 60 % rh, more
cracks had formed, but still there was a satisfying adhesion be-
tween the ground layer and the terracotta surface.

Fragment 4-007/95

The pre-treatment of this fragment was similar to 4-004a/95. It
was immersed in raising concentrations of t-BuOH (30, 50 and
80 % rh) for two days each. The final step was an immersion
treatment of 3 % Paraloid B 72 in t-BuOH at 60° C. After im-
pregnation the surface was covered with silicone paper and cot-
ton soaked with t-BuOH. The fragment was pre-frozen for 24 h
at-20° C. Because of malfunction of the freeze-drying machine,
and successive evaporation of t-BuOH, the coloured layers
peeled off seriously when taken out of the freeze-drying cham-
ber. The coloured layers had to be consolidated with acrylic
emulsion (Acronal 500D/water 1:10). After 48 h bubbles ap-
peared in the coloured layer.

Fragment 4-008/95

The surface of the fragment was divided into two treatment sec-
tors, A and B. For the treatment three solutions were prepared:
solution I =5 % lacquer gum/water; solution I = 20 % glycerine/
water; solution III = 3 % sturgeon glue/water. Area A was con-
solidated with a 1:1 mixture of solutions I and II. Area B was
treated with a 1:1 mixture of solutions Il and II1. After treatment,
the fragment was allowed to dry slowly at high humidity. During
drying, parts of area A were peeling off, while area B remained
unchanged. The fragment was still not completely dry. At the
end of the drying process, the ground layer in areas A and B
peeled off almost completely. About 25 % of the surface in the
middle was well preserved.

Fragment 4-010/95

Area A of the fragment was consolidated with a solution of 3 %
sturgeon glue/water. Then the surface was covered with soft
paper, flattened by wetting with an ethanol/water mixture, and
covered with cellulose. After that, the fragment was wrapped
tightly with a cotton bandage and allowed to dry at ambient la-
boratory conditions for 26 days. Then it was pre-frozen at -20° C
for 24 h and subjected to lyophilisation for 60 minutes with a
set pressure of 5.0 - 10" mbar. During the unwrapping of the
package, the coloured layers showed serious cracks and also a
stronger adhesion to the covering paper than to the underlying
terracotta. It was difficult to separate the coloured layer from the
paper. Therefore, the paper was wetted with a solution of 3 %
sturgeon glue in water. In the course of this procedure parts of
the coloured layers were damaged. After the complete removal
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Fragment 4-010/95

Der Bereich A des Fragments wurde mit einer 3 %igen Losung
von Storleim in Wasser gefestigt. Danach wurde die Oberfliche
mit Seidenpapier bedeckt, das mit Hilfe eines Ethanol-Wasser-
Gemisches angedriickt wurde und mit Zellulose bedeckt wurde,
Danach wurde das Fragment fest in eine Baumwollbinde einge-
wickelt und bei Laborbedingungen 26 Tage lang getrocknet. Da-
nach wurde es bei -20° C fiir 24 h vorgefroren und anschlieBend
60 Minuten gefriergetrocknet (eingestellter Druck: 0,5 mbar).
Danach wurde das Fragment bei 60 % rF konditioniert. Beim
Auswickeln zeigten die Farbschichten starke RiBbildung und
hafteten stirker am Papier als an der Terrakotta. Es war schwie-
rig, die Farbschicht vom Papier zu trennen. Dazu wurde mit ei-
ner Losung von 3 % Stoérleim in Wasser gleichzeitig das Papier
benetzt und gefestigt, das Papier entfernt und das Fragment mit
einer 3 %igen Losung von Stérleim in Wasser, der einige Trop-
fen Glycerin beigefligt waren, nachgefestigt. SchlieBlich wurde
das Fragment in der Raumluft gelagert, wobei die Farbschichten
stabil schienen.

Fragment 4-011/95

Die Oberfliche des Fragments wurde mit Seidenpapier und einer
mit t-BuOH getrinkten Wattekompresse bedeckt. Eingepackt in
Polyethylenfolie hatte das Fragment zwei Tage bei 40° C Kontakt
zur Kompresse. Beim Auspacken zeigte sich, daBl die Farb-
schichten stark abgelost waren. Darum wurde die Farbschicht
mit einer 3 %igen Losung von Storleim in Wasser nachgefestigt,
mit Siliconpapier bedeckt, fest in eine Baumwollbinde gewickelt
und 24 Tage an der Raumluft getrocknet. Beim erneuten Aus-
packen waren nur kleine Teile der Farbschicht abgeldst, die meist
gut auf der Terrakotta haftete. Es wurden cinige Risse gefunden.
Nach der wiederholten Behandlung mit Stérleim-Lsung schien
der Zustand der Oberfliiche stabil zu sein.

Fragment 4-012/95

Da die Behandlung des Fragments 5-001/95 mit Bologna-Cock-
tail (siche unten) vielversprechend war, wurde das vorpoly-
merisierte Methyltrimethoxysilan (DRI FILM) im Bologna
Cocktail durch das nur bifunktionelle Methylphenylpolysiloxan
RC 11309 ersetzt, von dem man sich die Bildung eines elasti-
scheren Netzwerkes erhoffte. Zusiitzlich wurde PEG als Weich-
macher fiir die Grundierung eingesetzt. Zur Behandlung wurde
die Oberfliche des Fragments in die drei Bereiche A, B und C
eingeteilt. Fiir die Losung I wurden 2,21 g Paraloid B 72 (Rohm
& Haas) in 8 g Toluol gelést. Fiir die Losung Il wurden 3 g Me-
thylphenylpolysiloxan RC 11309 (Rhone-Poulenc, France) in
8 g Toluol geldst. Danach wurden die Lésungen I und IT mit
Aceton und 1,1,1-Trichlorethan im Verhiltnis 15:5:40:40 ver-
diinnt. Mit dieser Mischung wurde der Bereich A behandelt. Zur
Behandlung von Bereich B wurden zusitzlich 10 % PEG 200
zur Mischung gegeben. Der Bereich C wurde mit einer Losung
von 10% PEG 200 in Bologna Cocktail (vgl. Fragment
5-001/95) behandelt.

2 Rossi-MANARESE U. A. 1979,
2 ROSSI-MANARESI ET AL, 1979,



Nach der Behandlung wurde das Fragment an der Raumluft
getrocknet. Nach 24 h waren die Bereiche B und C mit einem
weiBlichen Uberzug bedeckt; Bereich B zeigte einen deutlichen
Glanz. Das weiBe Produkt, vermutlich wegen PEG 200 in der
Mischung polymerisiertes Siliconharz, konnte mit Zellstoff und
Toluol entfernt werden. Bereich A blieb unveréndert, Nach 48 h
zeigte sich die Oberfliche des Fragments gut gefestigt. Nach
vier Tagen hatte sich die Farbschicht auf Bereich A fast voll-
stindig in kleinen Rollen abgeldst, die offensichtlich hohe
Spannung aufwiesen. In einem Teil des Bereichs B waren groBe-
re Schollen abgeldst; ansonsten war der Zustand der Bereiche B
und C zufriedenstellend. Die mit PEG 200 behandelten Bereiche
der Oberfliachen (B und C) schienen elastischer zu sein. Dies
kann auf die hygroskopische Wirkung von PEG, die eine gewis-
se Feuchtigkeit in der Grundierung zuriickhilt, oder auch auf
eine Weichmacherwirkung von PEG in der Struktur der Grun-
dierung zuriickgefiihrt werden. Die von RC 11309 (Methyl-
phenylpolysiloxan) im Vergleich zu DRI FILM (vorpolymeri-
siertes Methyltrimethoxysilan) erwartete héhere Elastizitit wur-
de nicht erzielt. Das RC 11309 war offenbar sogar reaktiver und
schien dadurch ein sproderes Gel zu bilden als DRI FILM.

Fragment 5-001/95

Das Fragment wurde mit einer Mischung behandelt, die unter
dem Namen Bologna Cocktail bekannt ist. Diese Mischung
wurde zur Steinfestigung in den siebziger Jahren von dem italie-
nischen Restaurator O. Nonfarmale entwickelt. Die verwendete
Mischung wurde nach den Literaturangaben® abgewandelt. Zu
diesem Zweck wurden zwei Losungen hergestellt: Losung I =
Paraloid B 72 (30% in Xylol/Toluol 1:1), Losung II = DRI
FILM 104 (70 % in Petrolether). Die Lésungen I und II wurden
mit 1,1,1-Trichlorethan und Aceton im Verhiltnis 15:5:40:40
gemischt. Diese Losung wurde mit dem Pinsel aufgetragen.
Danach wurde das Fragment an der Raumluft getrocknet. Die
Farbschichten hafteten gut am Terrakottauntergrund; es wurde
jedoch eine leichte Farbinderung beobachtet. Dariiber hinaus
machte die Oberfliche einen leicht gefirnifiten Eindruck. Diese
Schicht konnte in Tests mit Zellstoff und Toluol entfernt werden.
Damit kann das ausgehirtete Festigungsmittel als zumindest
teilweise reversibel bezeichnet werden.

Videoholographische Messungen an gefestigten Fragmenten

In einer zweiten Serie von Experimenten wurden Deformations-
messungen an einigen Terrakottafragmenten durchgefiihrt, die
nach verschiedenen Methoden gefestigt worden waren und teil-
weise noch mit Pigmentschichten bedeckt waren (siche Tab. 2).

Experiment 4

Die Klimakammer der MeBeinrichtung wurde mit drei Frag-
menten beschickt (3-001b/95, 4-004a/95, 4-—04b/95), die vor-
her bei ca. 100 % rF konditioniert waren. Zumindest die Grun-
dierungen der beiden letzteren Fragmente waren vollkommen
durch ein Netz von Rissen in einzelne Schollen zerteilt. Dafiir
wird die Gefriertrocknung als ein Schritt der Behandlung ver-
antwortlich gemacht. Schon beim Beladen der Klimakammer
wurde ein beginnendes Aufrollen der Grundierung bei ersterem
Fragment (3-001b/95) beobachtet. Vor einer Feuchteﬁnderung
wurden die Fragmente ca. 90 Minuten in der Kiimakmcr bei
94 % rF gehalten. Nach dieser Konditionierung wurden die De-

of the paper, the fragment was consolidated with a solution of
3 % sturgeon glue in water and some drops of glycerine. Final-
ly, the fragment was exposed to room climate, where the behavi-
our of the coloured layer seemed to be stable.

Fragment 4-011/95

The surface of the fragment was covered by soft paper and cot-
ton soaked with t-BuOH. Wrapped in polyethylene-(PE-)foil,
the fragment was allowed to stay in contact with the compress
for two days at 40° C. When the sample was unpacked, the col-
oured layers had peeled off seriously. Therefore, the coloured
layer was consolidated with a solution of 3 % sturgeon glue in
water, covered by silicone paper, wrapped tightly with a cotton
bandage and allowed to dry in room climate for 24 days. When
the package was opened again, only little pieces of the coloured
layer had peeled off; mostly the layer stuck closely to the terra-
cotta. Some cracks could be observed. The treatment with the
3 % solution of sturgeon glue was repeated and the behaviour of
the surface then seemed to be stable.

Fragment 4-012/95

Since the use of Bologna Cocktail (see fragment below) pre-
liminarily had given promising results, the pre-polymerised
methyltrimethoxysilane (DRI FILM) in the Bologna Cocktail
was replaced by the two-functional methylphenylpolysiloxane
RC 11309, which was considered to form a network of higher
elasticity. Additionally, PEG 200 was used as a softener of the
ground layer. The surface of the fragment therefore was divid-
ed in three areas A, B, and C. For preparing the treatment
agents, 2.21 g Paraloid B 72 (Rohm & Haas) were dissolved in
8 g toluene to give solution L. Then 3 g of methylphenylpolysi-
loxane RC 11309 (Rhone-Poulenc, France) were dissolved in
8 g of toluene to give solution II. Then the solutions I and II
were diluted with acetone and 1,1, 1-trichloroethane in the ra-
tio 15:5:40:40. The resulting mixture was used for the treat-
ment of area A. Additionally, 10 % PEG 200 was added to the
mixture to give the treatment solution for area B. For area C, a
solution of 10 % PEG 200 in Bologna Cocktail (see Fragment
5-001/95) was used. Then the fragment was allowed to dry at
laboratory conditions. After 24 h, areas B and C appeared cov-
ered with a white film and area A showed a distinct gloss. The
white precipitate, probably polymerised silicone resin, was re-
moved with toluene and cotton tissue. In this manner, the gloss
appearing partly on the surface could also be reduced. Area A
was left untouched. After 48 h the surface looked very well
preserved. After four days, the coloured layer in area A had
peeled off almost completely in small rolls, which obviously
suffered from high tension. In one corner of area B, bigger
flakes of ground layer had lost the contact to the terracotta sur-
face. Most of area B and area C were in satisfying condition.
The surface areas treated with mixtures with a 10 % content of
PEG 200 seemed to be more elastic. This can be attributed ei-
ther to the hygroscopicity of PEG, which keeps a certain
amount of water in the ground layer, or also to the effect of
PEG as a softener inside the ground layer structure. In fact, the
expected higher elasticity of RC 11309 in comparison with
DRI FILM could not be achieved. In contrary, the methylphe-
nylpolysiloxane seems to be more reactive than the pre-poly-
merised methyltrimethoxysilane and to form gels of higher
brittleness.
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Fragment 5-001/95

The fragment was treated by a mixture of consolidants called
Bologna Cocktail. This mixture was created for the conservation
of stone in the 1970s by the Italian restorer O. Nonfarmale. A
modified mixture was used in the following experiment.” For
this purpose two solutions were prepared: solution I = Paraloid
B72 (30 % in xylene/toluene (1:1); solution [1= DRI FILM 104
(70 % in white spirit). The solutions [ and II were mixed with
1,1, 1-trichloroethane and acetone in the ratio of 15:5:40:40. The
resulting solution was applied by brush. Then, the fragment was
allowed to dry at ambient laboratory conditions for several days.
The coloured layers stuck very well to the underlying terracotta,
but a slight colour change could be recorded. Additionally, the
surface appeared like a kind of a varnish. Tests showed that the
gloss could be reduced with toluene and tissue. Therefore the
hardened product is at least partly removable.

Video-Holographic Measurements on Consolidated Fragments

In this second series of experiments deformation measurements
were performed on a couple of terracotta fragments partly covered
with pigmented layers and treated with different consolidants
(compilation of the treatments see Table 2).

Experiment 4

In the first experiment of this series the climatic chamber was
loaded with three fragments (3-001b/95, 4-004a/95, 4-004b/95),
which all had been conditioned at 100 % rh before. At least the
layers of the latter two fragments were totally covered with a net-
like crack system resulting in many very small disconnected
areas. Freeze-drying, which was part of the consolidation treat-
ment, was assumed to be the reason for the appearance of cracks.
When inserting the samples into the chamber it could be ob-
served that the ground layer on the first sample (3-001b/95) be-
gan to roll up. Before changing the humidity in the climatic
chamber the samples were exposed for 1.5 h to 94 % rh. Al-
though humidity and temperature inside the climatic chamber
were held constant, the ground layer on the first specimen
strongly deformed continuously, while the two other samples re-
mained nearly constant. Obviously, remaining contact of the
ground layer to the supporting terracotta seemed to be very poor.
Thus, deformation was not registered quantitatively for this
specimen and observation was focused mainly on the remaining
two samples (4-004a/95, 4-004b/95). After this period of adap-
tation to the new climatic situation the deformation measure-
ments were performed on all samples simultaneously. Relative
humidity of the air stream flowing through the climatic chamber
was slowly but continuously decreased from 94 % rh down to
about 40 %, while displacements of the specimens were recor-
ded. The results can be summarised as follows: over the whole
measuring period deformation could not be detected exactly.
This, however, is not equivalent to the absence of displacements,
because changes in the microstructure of the two test surfaces
were detected. There are two possible reasons for this: at first,
the micro-topography of the specimens may have changed due
to desorption of humidity, which is a well-known effect and has
been detected thoroughly by this method in former investiga-
tions. Secondly, deformation on small subregions is also a pos-
sibility for the registered microstructural changes, as the ground
layer is divided into several small areas by a mesh of cracks. In
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Abb, 7. Mit der Videoholographie-Kamera aufgenommene Anordnung
des Experiments 5: einzelne Grundierungsscholle oben links (A); gut
haftender Bereich Mitte rechts (B)

Abb. 8. Videoholographisches Differenzbild mit Beugungsstreifen; De-
formation nach Feuchtedinderung um 0,2 % rF bei ca. 94 % rF: unver-
finderte Bereiche sind durch gleichmiaBige Intensitit gekennzeichnet
und fallen mit dem gefestigten Bereich zusammen (vgl. Abb, 7)

Abb. 9. Videoholographisches Differenzbild mit Beugungsstreifen; De-
formation nach Feuchtefinderung um 0,2 % rF bei ca. 75 % rF. Fort-
schreitende Ablsung ist im oberen Teil der vorher fest haftenden Stel-
le zu sehen

Abb. 10. Videoholographisches Differenzbild mit Beugungsstreifen;
Deformation nach Feuchteinderung um 0,2 % rF bei ca. 60 % rF: wei-
tere Ablosung der vorher gut haftenden Stelle

Abb. 11. Videoholographisches Differenzbild mit Beugungsstreifen;
Deformation nach Feuchtedinderung um 0,2 % rF bei ca. 44 % rF.: End-
stadium der Ablosung

Abb. 12. Mit der Videoholographie-Kamera aufgenommene Anord-
nung nach dem Experiment 5: urspriinglich gut haftende Bereiche (Mit-
te rechts) zeigen AblGsungen und Risse (wegen der schlechten Bild-
qualitit schlecht zu erkennen)

Fig. 7: Image taken directly by the camera of the video-holographic
system showing test samples of experiment 5: isolated ground layer
piece is located on upper left (A), well-attached area in mid-right part
of the image (B)

Fig. &: Video-holographic subtraction image with resulting fringe
patterns representing deformation that occurred during a humidity
change of about 0.2 % rh at ca. 94 % rh: unaffected area, characterized
by nearly constant intensity, coincides with well-attached area in Figure 7

Fig. 9. Video-holographic subtraction image with resulting fringe
patterns representing deformation that occurred during a humidity
change of about 0.2 % rh at ca. 75 % rh: Progress of decay is visible in
upper part of previously well-attached area

Fig. 10. Video-holographic subtraction image with resulting fringe
patterns representing deformation that occurred during a humidity
change of about 0.2 % rh at ca. 60 % rh: further progress of deteriora-
tion in previously well attached area

Fig. 11. Video-holographic subtraction image with resulting fringe
patterns representing deformation that occurred during a humidity
change of about 0.2 % rh at ca. 44 % rh: final state of deterioration

Fig. 12. Direct camera image showing test samples of experiment 5 after
finishing the experiment: previously well-fixed area (mid-right part of
the image) shows detachment and cracks (hardly visible due to poor
quality of scanned image)

2 ROSSI-MANARESI ET AL, 1979.
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Abb. 13. Videoholographisches Differenzbild wiihrend des Experi-
ments 6: annihernd konzentrische Beugungsstreifen stellen eine beu-
lenformige Deformation mit ca. 1,3 um Hohe dar, entstanden durch eine
Feuchtednderung um ca. 0,2 % rF bei ca. 65 % rF; der Bereich der De-
formation fillt genau mit einem Farbrest auf dem Fragment zusammen

Fig. 13. Video-holographic subtraction image during experiment 6:
almost concentric fringe system representing a bump-shaped deforma-
tion of about 1.3 um height, that occurred during a humidity change of
about 0.2 % rh at ca. 65 % rh; deformed region coincides exactly with
the size of the coloured relics
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formationsmessungen an allen Fragmenten gleichzeitig durch-
gefiihrt. Obwohl Luftfeuchtigkeit und Temperatur zu diesem
Zeitpunkt noch konstant gehalten wurden, deformierte sich die
Oberfliche des Fragments (3-001b/95) fortgesetzt und betricht-
lich, wahrend die anderen beiden Fragmente fast konstant
blicben. Offensichtlich war der Kontakt der Grundierung zur
Terrakotta nur noch sehr gering. Es konnte keine quantitative
Deformation bestimmt werden, so daB die weiteren Beobach-
tungen auf die restlichen Fragmente beschrinkt wurden. An-
schliefend wurde die Feuchtigkeit der durchstromenden Luft
langsam, aber kontinuierlich bis auf ca. 40 % rF gesenkt,
wihrend gleichzeitig Verdnderungen an den Fragmenten aufige-
zeichnet wurden. Diese konnen folgendermafien zusammenge-
faBt werden: Die Deformation der beiden Fragmente konnte
nicht wihrend des gesamten Vorganges exakt bestimmt werden.
Dies bedeutet aber nicht, daB keine Verinderungen stattfanden,
da Anderungen in der Mikrostruktur der Oberflichen festzustel-
len waren. Dafiir kénnen zwei Ursachen angefiihrt werden. Er-
stens kénnte sich die Mikrotopographie der Proben durch
Feuchteabgabe verdndert haben. Dieser Effekt ist aus fritheren
Messungen mit dieser Methode bekannt. Zweitens kénnen auch
Deformationen in sehr geringem Mafstab eine Erklirung fiir die
beobachteten Verdnderungen in der Mikrostruktur sein. Aus den
geschilderten Griinden war weder eine qualitative noch eine
quantitative Auswertung moglich. Zur niheren Aufklirung der
Ursachen wire die Beschrinkung des abgebildeten Feldes auf
wenige Schollen nétig.

Experiment 5

In diesem Experiment wurde ein teilweise mit pigmentierter
Malschicht bedecktes Terrakottafragment (4-003/95) in die Kli-
makammer verbracht. Die Grundierung zeigte zwar kein Rif-
system wie diejenige in Experiment 4, war jedoch im oberen
Teil des Fragments vom Untergrund abgeldst und rollte sich bei
der Umlagerung auf. Das Fragment war mit drei verschiedenen
Methoden behandelt worden (vgl. Tab. 2). Daneben wurde ein
einzelnes Stiick Grundierung, stellenweise mit pigmentierter
Malschicht (Nr. 3-001a/95), auf dem Fragment in der Kammer
abgelegt. Die Proben wurden iiber Nacht bei 94 % rF konditio-
niert. Da die abgelsten Bereiche auf dem Fragment und die ein-
zelne Grundierungsprobe sich stindig in verschiedene Richtun-
gen verschoben, wurde auf verschiedene Weise versucht, die
Anordnung zu stabilisieren (z. B. durch Verinderung von Aus-
richtung, Lage und Hohe der Proben in der Kammer usw.)
Wiihrend solche Manipulationen in der ersten Serie von Experi-
menten mit einzelnen Grundierungsschollen stets erfolgreich
war, konnten hier die fliichtigen Bewegungen der oben genann-
ten Bereiche nicht abgestellt werden. Dennoch wurden die De-
formationsmessungen an einem Teil der Probe fortgesetzt, wo
die Grundierung noch gut erhalten war und fest haftete. In A‘b-
bildung 7 ist der untersuchte Bereich mit der Vldeohofogjmphle—
Kamera aufgenommen. Die dunkle Stelle links ist das emzc[n.e
Stiick Grundierung (Nr. 3-001a/95). Die zu Beginn des Experi-
ments gut haftende Grundierung auf dem Terrakottafragment
(Nr. 4-003/95) liegt links. _
Um das Verhalten des anhaftenden Grundierungsbereichs
(Fragment 4-003/95) zu untersuchen, wurde die Luftfeuchte. .auf
44 % rF gesenkt. Die urspriinglich haftende Grundierung I5ste
sich dabei ab. Die fortschreitende Abldsung ist i.n df:n Ab-
bildungen 8-11 dokumentiert. Die Abbildung 8 ist ein v:@eoho—
lographisches Bild vom Beginn des Versuchs. Es zeigt die Ver-

fact, at least in some resulting fringe images irregular displace-
ments on small scales seemed to be recognisable. For these rea-
sons neither a quantitative nor a qualitative evaluation was pos-
sible. To distinguish between the two possible reasons a reduc-
tion in size of the field of view to only a few individual subareas
would have been necessary.

Experiment 5

In this experiment a terracotta fragment partly covered by pig-
mented layers (4-003/95) was brought into the climatic cham-
ber. The ground layer of this fragment did not show crack sys-
tems like the samples in the previous experiment, but proved to
have some only poorly attached areas in the upper part, which
rolled up while inserting the sample into the chamber. The frag-
ment had been treated with three different methods as can be
seen from Table 2. In addition a separate, partly pigmented layer
piece (from sample no. 3-001a/95) was inserted in the chamber
on top of the fragment. The samples were conditioned over night
at about 94 % rh. Since the detached layer parts and the isolated
specimen showed continuous displacements in various direc-
tions some efforts were undertaken to stabilise the arrangement,
e.g. change of orientation, position, and height of the samples
within the chamber. While such procedures had always been
suceessful in the investigation of isolated ground layers (first se-
ries of experiments), fluttering of the above-mentioned areas
could not be eliminated in this case. Nevertheless, it was deci-
ded to continue deformation measurements on that part of the
sample where the layer seemed to be well attached and pre-
served. In Figure 7 an image of the investigated part of the sam-
ple is shown taken by the camera of the video-holography sys-
tem. The dark region on the left part of the image represents the
isolated ground layer piece. The well-attached layer identified at
the beginning of the experiment is located on the left part of the
image.

To investigate the behaviour of the attached region humidity
was reduced down to about 44 % rh. It was found that the previ-
ously fixed region deteriorated due to the humidity decrease.
The progress of deterioration is documented in Figures 8-11. By
comparing of Figures 8-11 to Figure 7 it is possible to relate de-
formed and changed regions identified in the fringe images to
the direct image of the sample. Figure 8 is an image from the
video-holography method recorded at the beginning of the ex-
periment. The image shows the surface changes due to a small
humidity variation at about 94 % rh. Changed regions can be
identified by areas which show varying intensity values. Unaf-
fected regions are characterised by nearly constant intensity
values. An unaffected part of the surface can be recognised which
coincides with the well-attached ground layer part of the frag-
ment. When the humidity was decreased to about 82 % rh parts
of the previously well attached region began to loosen and mi-
cro-cracks appeared for the first time. Figure 9 was taken after a
small variation of humidity around 75 %. The beginning of de-
terioration can be identified quite well: the upper right part,
which was identified as the detached zone, is enlarged as com-
pared to the beginning state in Figure 8. Another affected region
appeared first along an almost diagonal line. The Figures 10 and
11, recorded after a small humidity change at about 60 % and
44 %, respectively, demonstrate the development of the decay.
Finally, in Figure 12, the direct image of the samples at the end
of the experiment is shown. Despite the poor quality of the
scanned images, the comparison to Figure 7 gives a good im-
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dnderungen der Oberfliche nach einer geringen Anderung der
Luftfeuchte im Bereich von 94 % rF. Verinderte Bereiche ent-
sprechen verdnderten Intensititen. Nicht veriinderte Bereiche
sind durch kaum verinderte Intensititen gekennzeichnet. Der
Vergleich zwischen Abbildung 7 und den Abbildungen 8-11 er-
laubt, durch Beugungsbilder identifizierte veriinderte Bereiche
dem direkten Abbild der Probe zuzuordnen. Es ist ein nicht ver-
dnderter Bereich zu schen, der mit dem gut haftenden Bereich
auf dem Fragment zusammenfillt. Beim Verringern der Luft-
feuchte auf ca. 82 % rF begann sich der vorher gut haftende Be-
reich abzulésen und es traten zum ersten Mal Mikrorisse auf. Die
Abbildung 9 wurde bei einer kleinen Anderung der Luftfeuchte
im Bereich von 75 % rF aufgenommen. Die Entwicklung des
Schadens 146t sich gut verfolgen: Der abgeldste Bereich oben
rechts hat sich im Vergleich zum Anfang vergroBert (vgl. Abb. 8).
Ein weiterer verdnderter Bereich hat sich entlang einer fast
diagonalen Linie entwickelt. Die Abbildungen 10 und 11, aufge-
nommen bei kleinen Anderungen der Luftfeuchte im Bereich
60 % rF bzw. 44 % rF zeigen die weitere Entwicklung. Die Ab-
bildung 12 schlieBlich ist wieder ein direkt aufgenommenes Bild
der Proben am Ende des Experiments. Trotz der schlechten Bild-
qualitit gibt ein Vergleich mit Abbildung 7 einen guten Eindruck
von den Schéden, die durch die Trocknung entstanden sind.

Experiment 6

Im letzten Experiment der Serie wurde das Terrakottafragment
5-001/95 untersucht. Die Restflichen von brauner Lackgrundie-
rung wurden mit Bologna Cocktail behandelt (siche Tab. 2). Das
Fragment wurde in die Kammer bei ca. 60 % rF gebracht und so-
fort anschlieBend wurde die Luftfeuchte erhoht. Uberraschen-
derweise reagierte die Farbschicht unmittelbar auf die Feuch-
teéinderung. Man entdeckte eine beulenformige Deformations-
zone, die sich genau mit dem Farbrest deckte. Wahrscheinlich
hat die Festigung nur die Rinder der Farbschicht mit dem Un-
tergrund verbunden. Die Abbildung 13 zeigt das in diesem Sta-
dium erhaltene Beugungsbild, ein fast konzentrisches Streifen-
muster an der Stelle der behandelten Malschicht. Die dargestell-
ten Streifen illustrieren die Deformation durch einen Anstieg
der Luftfeuchte um ca. 0,2 % rF. Weiterhin erstaunlich ist die
Richtung der Deformation. Obwohl die Feuchtigkeit gesteigert
wurde, zeigten die Beugungsstreifen eine Bewegung vom Be-
obachter weg, also eine Abflachung der Beule.

Um einen Feuchtezyklus und eine Deformation in die Ge-
genrichtung zu erzielen, wurde die Luftfeuchtednderung bei
95 % rF umgekehrt und bis auf 58 % rF gesenkt. Interessanter-
weise kehrte sich die Deformationsrichtung der Beule tatsdch-
lich um, und zwar mit einer gewissen Verspitung: Die Defor-
mation begann bei ca. 94 % rF und ca. 8 Minuten spater (zu
diesem Zeitpunkt lag die Rate bei ca. 0.125 % rF in der Minute,
spiter wesentlich hoher). Die auftretenden Deformationen
wurden iiber die gesamte Trocknungsperiode quantitativ aufge-
nommen. Die maximale Auslenkung am hochsten Punkt (!er
Beule betrug ca. 280 pm. Unter Annahme einer linearen Bezie-
hung erhiilt man daraus eine negative Deformationsrate von ca.
8 um/% rF. Dariiber hinaus schien der behandelte Bereich sehr
stabil zu sein. Die Absenkung der Feuchte bis ca. 60 % rF fiihrt
zu keinem erkennbaren Schaden (z. B. Risse oder Ablésupgen}-
Gleich unterhalb 60 % rF wurde die Form der Defom_iatton an
dieser Stelle asymmetrisch. Bei ca. 58 % rF zei gte mindestens
ein Deformationsstreifen eine scharfe Biegung. Dies konnte ein
Hinweis auf beginnende Ablésung sein.

pression of the damages which occurred due to the humidity
decrease.

Experiment 6

In this last experiment the terracotta fragment 5-001/95 was in-
vestigated. The small relics of brown colour remaining on the
surface were treated with Bologna Cocktail (see Table 2). The
specimen was inserted in the climatic chamber at a relative hu-
midity of about 60 % rh. After the chamber was loaded the hu-
midity was increased at once. Surprisingly, the treated colour
layer instantaneously reacted to the humidity change. A bump-
shaped deformation zone was detected which coincides exactly
with the size of the coloured relics. This was not expected and
it was assumed that the treatment led only to a bonding of the
boundaries of the coloured layer. Figure 13 shows the resulting
fringe patterns at this stage: an almost concentric fringe system
at the location of the treated part of the layer can be recognised.
The fringes represent the deformation which occurred during a
humidity increase of about 0.2 % rh. A further very astonishing
point is the direction of the deformation: although the humidi-
ty was increased the fringes show a displacement away from the
observer, i.e. a bump-shaped deformation into the surface
plane.

To perform a humidity cycle and to verify deformation in the
opposite direction the humidity increase was stopped at about
95 % rh and was decreased again, down to a final value of about
58 % rh. It was very interesting that indeed the deformation di-
rection inverted after a small delay: the reverse displacement
started at about 94 % rh and 8 minutes after decreasing the hu-
midity (at this point of the experiment the humidity decrease
was ¢. 0.125 % rh per minute; later on the decrease was much
faster). The occurring deformations were registered quantita-
tively over the whole decreasing period. A maximum deforma-
tion of about 280 um, which is equal to the height of the bump,
was found. If a linear behaviour is assumed a negative deforma-
tion rate of about 8 um/% rh is obtained.

Furthermore, the treated region seemed to be very stable. Hu-
midity decrease down to about 60 % rh did not lead to any de-
tectable kind of damages such as cracks or detachments. Just be-
low 60 % rh deformation in this area became more asymmetri-
cal. At about 58 % rh at least one deformation fringe showed a
sharp bending. This might indicate the onset of deterioration.
Unfortunately, the experiment had to be finished at that point
and the above mentioned presumption could not be verified
reliably.

Conclusions from Conservation Treatments

1. Obviously, glycerine is able to improve the properties of the
ground layer, especially the elasticity, to a certain extent. The
addition of some glycerine to several adhesives proved recom-
mendable; e. g. the consolidating effects of sturgeon glue were
improved with an addition of glycerine (fragments 4-003,
4-004b, 4-008, 4-010/95).

2. The ‘*bandage drying’ procedure, in which the surface of the
treated coloured layer is covered with silicone paper and
wrapped tightly with a bandage, can reduce the rolling up of
the ground layer during the drying and is favourable for the
consolidation of pieces of ground layer which are peeling off
in the course of time (fragments 4-001, 4-010, 4-011/95),
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Schlufifolgerungen

1. Glycerin verbessert offenbar die Eigenschaften der Grundie-
rung (z. B. Elastizitit) bis zu einem gewissen Grad. Es erwies
sich als notwendig, etwas Glycerin einigen Festigungsmitteln
zuzugeben. So konnte z. B. die Festigungswirkung von Stor-
leim durch Glycerinzugabe verbessert werden.

2. Das Abdecken der pigmentierten Schicht mit Siliconpapier
und festes Einwickeln mit einer Bandage kann das Aufrollen
der Grundierung withrend der Trocknung unterdriicken. Die-
se Methode ist damit fiir die Festigung solcher Grundierungs-
bereiche geeignet, die sich im Lauf der Zeit ablosen.

3. Das Gemisch aus Acrylharz und Siliconharz (Bologna Cock-
tail) brachte vielversprechende Ergebnisse: Es kann zur Festi-
gung dunkel gefirbter Grundierungsschichten aufgetragen
werden. Farbanderung und Oberflachenglanz kénnen wahr-
scheinlich durch stirkere Verdiinnung des Mittels reduziert
werden.

4. Die Kombination aus Festigung mit Storleim-Glycerin-Lo-
sung und der Bandagentrocknung wird als ein weiterfiihren-
der Weg zur Festigung gefihrdeter Farbschichten angesehen.

5. Es konnte gezeigt werden, daB die Videoholographie in Ver-
bindung mit einer Klimakammer eine gut geeignete Methode
ist, um die tiefgreifenden Ablosungsprozesse der Grundie-
rung von der Terrakottaoberfliche infolge von Feuchteiinde-
rung zu untersuchen. Beginn und Fortschritt des Zerfalls
konnten dargestellt werden, lange bevor sichtbare Veriinde-
rungen eingetreten waren. Fragen nach Wirkung und Eignung
von Festigungsmitteln konnten zumindest teilweise beant-
wortet werden. Mit der quantitativen Auswertung an einem
blasenformigen Fassungsrest konnten sonst nur schwer zu-
gingliche Materialkonstanten zahlenmiilig bestimmt wer-
den,

6. Wegen der Heterogenitiit des Materials sind die erhaltenen
Ergebnisse nicht ohne weiteres auf andere Fragmente tiber-
tragbar.
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3.A combination of the consolidation method with sturgeon
glue and glycerine with the method of bandage drying is con-
sidered to be a promising way of further experiments for the
conservation of endangered paint layers (fragment 4-010/95).

4.The mixture of acrylic and silicone resins called Bologna
Cocktail gave promising results: It may be applied to the con-
solidation of ground layer dark in tone. The colour change and
surface varnish probably could be reduced by further dilution
of the mixture.

5.1t was shown that video-holography in combination with a
climatic chamber is a very well suited method for studying
various severe delapidation processes acting on ground layer
pieces and fragments of terracotta warriors during humidity
changes. The onset and progress of decay could be detected
long before damages became visible by bare eye. Questions
concerning the influence and suitability of conservation treat-
ments could at least partly be answered. By quantitative eval-
uation of a bump-shaped deformation of a coloured relic the
determination of material constants could be achieved.

6. Because of the heterogeneity of the substrate and the com-
plexity of the problem the obtained results should not be trans-
ferred easily to other fragments.



